
 

 

Florida Department of 
Environmental Protection 

Northwest District 
160 Governmental Center 

Pensacola, Florida 32502-5794 

Charlie Crist 
Governor 

 
Jeff Kottkamp 

Lt. Governor 
 

Michael W. Sole 
Secretary 

 

"More Protection, Less Process” 
www.dep.state.fl.us 

 

May 27, 2010 
 

BY ELECTRONIC MAIL  
jlittrell@co.okaloosa.fl.us 
 
Okaloosa County Water and Sewer Department           Bob Sikes WRF   
by: Jeff Littrell, Director Permit No.: FLA010181 
1804 Lewis Turner Blvd, Suite 300 File No. FLA010181-006-DW1P/NR 
Fort Walton Beach, Florida  32547 Renew Facility Operating Permit 
    

NOTICE OF PERMIT ISSUANCE 
 
Enclosed is Permit Number FLA010181 to operate the Bob Sikes Water Reclamation 
Facility, issued under Chapter 403, Florida Statutes. 
 
Monitoring requirements under this permit are effective July 1, 2010.  Until such time, the 
permittee shall continue to monitor and report in accordance with previously effective 
permit requirements, if any. 
 
The Department's proposed agency action shall become final unless a timely petition for an 
administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within 
fourteen days of receipt of notice.  The procedures for petitioning for a hearing are set forth 
below. 
 
A person whose substantial interests are affected by the Department's proposed permitting 
decision may petition for an administrative proceeding (hearing) under Sections 120.569 
and 120.57, Florida Statutes.  The petition must contain the information set forth below and 
must be filed (received by the Clerk) in the Office of General Counsel of the Department at 
3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000.   
 
Under Rule 62-110.106(4), Florida Administrative Code, a person may request an extension 
of the time for filing a petition for an administrative hearing.  The request must be filed 
(received by the Clerk) in the Office of General Counsel before the end of the time period 
for filing a petition for an administrative hearing. 
 
Petitions by the applicant or any of the persons listed below must be filed within fourteen 
days of receipt of this written notice.  Petitions filed by any persons other than those 
entitled to written notice under Section 120.60(3), Florida Statutes, must be filed within 
fourteen days of publication of the notice or within fourteen days of receipt of the written 
notice, whichever occurs first.  Section 120.60(3), Florida Statutes, however, also allows that 



 
Okaloosa County Water and Sewer Department               File No. FLA010181-006-DW1P/NR 
Bob Sikes WRF         Notice of Permit Issuance 
Page 2 

 

any person who has asked the Department for notice of agency action may file a petition 
within fourteen days of receipt of such notice, regardless of the date of publication.   
 
The petitioner shall mail a copy of the petition to the applicant at the address indicated 
above at the time of filing.  The failure of any person to file a petition or request for an 
extension of time within fourteen days of receipt of notice shall constitute a waiver of that 
person's right to request an administrative determination (hearing) under Sections 120.569 
and 120.57, Florida Statutes.  Any subsequent intervention (in a proceeding initiated by 
another party) will be only at the discretion of the presiding officer upon the filing of a 
motion in compliance with Rule 28-106.205, Florida Administrative Code. 
 
A petition that disputes the material facts on which the Department's action is based must 
contain the following information, as indicated in Rule 28-106.201, Florida Administrative 
Code:   

(a) The name and address of each agency affected and each agency's file or 
identification number, if known; 

(b) The name, address, and telephone number of the petitioner; the name, address, and 
telephone number of the petitioner's representative, if any, which shall be the 
address for service purposes during the course of the proceeding; and an 
explanation of how the petitioner's substantial interests will be affected by the 
determination; 

(c) A statement of when and how the petitioner received notice of the Department's 
decision; 

(d) A statement of all disputed issues of material fact. If there are none, the petition 
must so indicate; 

(e) A concise statement of the ultimate facts alleged, including the specific facts the 
petitioner contends warrant reversal or modification of the Department's proposed 
action; 

(f) A statement of the specific rules or statutes the petitioner contends require reversal 
or modification of the Department's proposed action; and 

(g) A statement of the relief sought by the petitioner, stating precisely the action 
petitioner wishes the Department to take with respect to the Department's proposed 
action. 

 
Because the administrative hearing process is designed to formulate final agency action, 
the filing of a petition means that the Department's final action may be different from the 
position taken by it in this notice.  Persons whose substantial interests will be affected by 
any such final decision of the Department have the right to petition to become a party to 
the proceeding, in accordance with the requirements set forth above.  
 
Mediation under Section 120.573, Florida Statutes, is not available for this proceeding. 
 



 
Okaloosa County Water and Sewer Department                 File No. FLA010181-006-DW1P/NR 
Bob Sikes WRF         Notice of Permit Issuance 
Page 3 

 

This permit action is final and effective on the date filed with the Clerk of the Department 
unless a petition (or request for an extension of time) is filed in accordance with the above.  
Upon the timely filing of a petition (or request for an extension of time), this permit will not 
be effective until further order of the Department. 
 
Any party to the permit has the right to seek judicial review of the permit action under 
Section 120.68, Florida Statutes, by the filing of a notice of appeal under Rules 9.110 and 
9.190, Florida Rules of Appellate Procedure, with the Clerk of the Department in the Office 
of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida, 
32399-3000, and by filing a copy of the notice of appeal accompanied by the applicable filing 
fees with the appropriate district court of appeal.  The notice of appeal must be filed within 
30 days from the date when this permit action is filed with the Clerk of the Department. 
 
Executed in Pensacola, Florida. 
 
STATE OF FLORIDA  
DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 
 
__________________________ 
David P. Morres, P.E. 
Program Administrator Water Facilities 
 
 
 

 
FILING AND ACKNOWLEDGMENT 

 
FILED, on this date, under Section 120.52, Florida Statutes, with the designated deputy 
clerk, receipt of which is hereby acknowledged.   

 
CERTIFICATE OF SERVICE 

 
The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies 
were sent electronically. 
 
_____________________________     May 27, 2010      . 
Name           Date 
 
Enclosures:   
Permit, File No. FLA010181-006-DW1P/NR 
Statement of Basis, File No. FLA010181-006-DW1P/NR  
 

evans_b
BillEvans sig for

wilson_ra
RebeccaSig



 
Okaloosa County Water and Sewer Department                                            File No. FLA010181-006-DW1P/NR 
Bob Sikes WRF         Notice of Permit Issuance 
Page 4 

 

c: 
Neal Rogers, P.E., Constantine Engineering, Inc.  (nrogers@tcgeng.com) 
Mark J. Wise, P.E., Engineering Manager, OCWS    (mwise@co.okaloosa.fl.us) 
Robert Mauzy, Wastewater Operations Manager, OCWS   (rmauzy@co.okaloosa.fl.us) 
Okaloosa County Administrator, James D. Curry  (managerinfo@co.okaloosa.fl.us) 
Environmental Health Director, Okaloosa County Public Health Depart  
            (Jack_Andrews@doh.state.fl.us) 
NWFWMD, Division of Resource Management, (Attn: Chief Bureau of Environment &  
  Resource Planning - Duncan J. Cairns) (duncan.cairns@nwfwmd.state.fl.us) 
Elsa Potts, FDEP Tallahassee 
Toni Edwards, FDEP Pensacola 
 



“More Protection, Less Process” 
www.dep.state.fl.us 

 

Florida Department of 
Environmental Protection 

Northwest District 
160 Governmental Center 

Pensacola, Florida 32502-5794 

Charlie Crist 
Governor 

 
Jeff Kottkamp 

Lt. Governor 
 

Michael W. Sole 
Secretary 

 

                   STATE OF FLORIDA 
                   DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA010181-006 
Okaloosa County Water and Sewer Department FILE NUMBER: FLA010181-006-DW1P/NR 

ISSUANCE DATE: May 27, 2010 
RESPONSIBLE OFFICIAL: EXPIRATION DATE: May 26, 2015 
Mr. Jeff Littrell, Director 
1804 Lewis Turner Blvd, Ste 300 
Fort Walton Beach, Florida  32547-1285 

FACILITY: 

Bob Sikes WRF 
5581 Fairchild Rd 
Crestview, Florida 32539-6191 
Okaloosa County 
Latitude: 30°46' 43.06" N Longitude: 86°30' 55.94" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The above named permittee is hereby authorized to construct and operate the facilities in accordance 
with the documents attached hereto and specifically described below. 

This permit authorizes completion of construction of ten new absorption beds to increase the capacity of the absorption bed 
system from 0.300 to 1.117 MGD annual average daily flow (AADF) and installation of new ground water monitoring wells 
as authorized by permit revision file number FLA010181-005-DW1P issued on November 16, 2009.   

WASTEWATER TREATMENT: 

The treatment plant is a 1.0 MGD annual average daily flow (AADF) design capacity, membrane bio-reactor (MBR) 
wastewater reclamation facility (WRF). The treatment system consists of a headworks with screening, grit removal; peak 
flow by-pass facilities; a membrane bio-reactor (MBR) treatment process with aeration and anoxic basins; chlorine 
disinfection; effluent pump station; aerobic sludge digesters and holding tank; and an onsite generator.  Treatment facilities 
include: A 2.5 MGD capacity two-train headworks, each train with a rotary drum screen, a grit removal system, a peak flow 
bypass pump and a common flow splitter box; a 0.5 MGD lined peak flow storage pond; a three-train MBR, each train with 
two anoxic basins with a total capacity of 60,223-gallons, two aeration basins with a total capacity of 248,000-gallons, two 
membrane filters with a total area of 97,920sq ft; two 60,764-gallon chlorine contact basins; two effluent pump stations, one 
after each chlorine contact basin;  two aerobic digesters with the combined capacity of 44,990-gallons; and two sludge 
holding tanks with the combined capacity of 44,140-gallons.  Sludge is transported to the Arbennie-Pritchett WRF for further 
treatment and reclaimed water is pumped to an absorption field system for reuse.  

Additional improvements include installation of a surveillance system that will be linked via an auto dialer and via a fiber optic 
network to the Arbennie Pritchett WRF (APWRF), permit number FLA485942; APWRF is staffed 24 hours/day, 7 days/week 
by a Class C operator.  Tank high-level alarms are monitored via an auto dialer that alerts the APWRF control room and all 
treatment system alarms will be monitored via the fiber optic network at a dedicated workstation at the APWRF.       

The treatment plant is flow limited to a permitted capacity of 0.300 MGD AADF until completion of construction of the 
absorption bed expansion and approval by the Department to operate at a permitted capacity of 1.0 MGD AADF.  
  



 
Permittee: Okaloosa County Water and Sewer Department File No.: FLA010181-006-DW1P/NR 
Facility: Bob Sikes WRF Page No.: 

 
 

 2  of  17 
 

 

REUSE OR DISPOSAL: 

Land Application R-003: An existing 0.300 MGD annual average daily flow (AADF) capacity absorption bed field system 
with an approved expansion to a 1.117 MGD capacity.  R-003 is a Part IV Reuse System and following construction of the 
new absorption beds it will consist of sixteen absorption bed fields (ABF) with a total area of 32.1 acres with a total capacity 
of 1.117 MGD.  The land application system is located at approximately at latitude 30°45'52.1" N, longitude 86°31'09.4" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 3 through 17 of this permit.  



 
Permittee: Okaloosa County Water and Sewer Department File No.: FLA010181-006-DW1P/NR 
Facility: Bob Sikes WRF Page No.: 

 
 

 3  of  17 
 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the 
permittee is authorized to direct reclaimed water to Reuse System R-003.  R-003 is flow limited to 0.300 MGD 
AADF until completion of the absorption bed expansion; then the permitted capacity will be 1.117 MGD.  The 
monitoring requirements for ‘Frequency of Analysis’ and ‘Sample Type’ differ based on the permitted capacity.  
The reclaimed water shall be limited and monitored as specified below and reported in accordance with 
condition I.B.7:  

a. The following limits and monitoring requirements apply when R-003 is at a permitted capacity of 0.300 MGD: 

   Reclaimed Water Limitations Monitoring Requirements  

Parameter Units Max.
/Min Limit Statistical Basis Frequency of 

Analysis Sample Type Site 
Number Notes 

Flow, Total 
to Absorption Beds MGD Max 

Max 
0.300 
Report 

Annual Average
Monthly Average Daily 5/wk 

Recording 
Flow Meter 

with Totalizer 
FLW-02 See I.A.4 

BOD, Carbonaceous  
5 day, 20C mg/L 

Max 
Max 
Max 
Max 

20.0 
30.0 
40.0 
60.0 

Annual Average
Monthly Average
Weekly Average
Single Sample 

Every two 
weeks 8-hr FPC EFF-02  

Solids, Total Suspended mg/L Max 10.0 Single Sample Every two 
weeks 8-hr FPC EFF-02  

Coliform, Fecal #/100
mL 

Max 
Max 
Max 

200 
200 
800 

Annual Average
Monthly Geo Mean

Single Sample 

Every two 
weeks Grab EFF-02 See I.A.5 

pH s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample Daily 5/wk                Grab                 EFF-02         See I.A.3 

Chlorine, Total Residual 
CCC#1  (for disinfection) mg/L Min 0.5 Single Sample Daily 5/wk                Grab             EFA-02A See I.A.3 

and I.A.6 
Chlorine, Total Residual 
CCC#2  (for disinfection) mg/L Min 0.5 Single Sample Daily 5/wk                Grab               EFA-02B See I.A.3 

and I.A.6 
Nitrogen, Nitrate, Total 
(as N) mg/L Max 12.0 Single Sample Every two 

weeks 8-hr FPC EFF-02  

b. The following limits and monitoring requirements apply when R-003 is at a permitted capacity of 1.117 MGD: 

   Reclaimed Water Limitations Monitoring Requirements  

Parameter Units Max.
/Min Limit Statistical Basis Frequency of 

Analysis Sample Type Site 
Number Notes 

Flow, Total 
to Absorption Beds MGD Max 

Max 
1.117 
Report 

Annual Average
Monthly Average Continuous 

Recording 
Flow Meter 

with Totalizer 
FLW-02 See I.A.4 

BOD, Carbonaceous  
5 day, 20C mg/L 

Max 
Max 
Max 
Max 

20.0 
30.0 
40.0 
60.0 

Annual Average
Monthly Average
Weekly Average
Single Sample 

Weekly 16-hr FPC EFF-02  

Solids, Total Suspended mg/L Max 10.0 Single Sample Weekly 16-hr FPC EFF-02  

Coliform, Fecal #/100
mL 

Max 
Max 
Max 

200 
200 
800 

Annual Average
Monthly Geo Mean

Single Sample 
Weekly Grab EFF-02 See I.A.5 

pH s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample Continuous Meter EFF-02 See I.A.3 

Chlorine, Total Residual 
CCC#1  (for disinfection) mg/L Min 0.5 Single Sample Continuous Meter EFA-02A See I.A.3 

and I.A.6 
Chlorine, Total Residual 
CCC#2  (for disinfection) mg/L Min 0.5 Single Sample Continuous Meter EFA-02B See I.A.3 
[...]
annual average, monthly average, single sample maximum, etc.) and units. 
No. Ex.:  Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area.  If none, enter zero. 
Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the 
space above the shaded area. 
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area. 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation.  If more space is needed, reference all attachments in this area. 
 



 

ISSUANCE/REISSUANCE DATE:  May 2010                                               DMR Instructions   page  2 of  2                              DEP Form 62-620.910(10), Effective Nov. 29, 1994 

PART B - DAILY SAMPLE RESULTS 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected.  Record the data in the units indicated. Table 1 in Chapter 62-
160, F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data 
qualifier codes should be used and an explanation provided where appropriate.  

CODE DESCRIPTION/INSTRUCTIONS 
< The compound was analyzed for but not detected. 
A Value reported is the mean (average) of two or more determinations. 
J Estimated value, value not accurate. 
Q Sample held beyond the actual holding time. 
Y Laboratory analysis was from an unpreserved or improperly preserved sample. 

Add the results to get the Total and divide by the number of days in the month to get the Monthly Average.   
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period.  Use additional sheets as necessary. 
 
PART D - GROUND WATER MONITORING REPORT 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken.  Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used.  Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.   
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected.  If more space is needed, reference all attachments in this area. 
 
SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 
 
Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days).  Record in million gallons per day 
(MGD). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge.  The average flow rate can be calculated based on two measurements; one made at the start 
and one made at the end of the discharge period.  Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate.  Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio:  For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio.  On Part B of the DMR, enter an asterisk 
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge.  On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream 
Dilution Ratio. 
CBOD5:  Enter the average CBOD5 of the reclaimed water discharged during the period shown in duration of discharge.   
TKN:  Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B.  Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A.  The cumulative rainfall to date for this calendar 
year is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is 
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year:  Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 
 



 

 

STATEMENT OF BASIS 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FLA010181-006-DW1P/NR 

FACILITY NAME: Bob Sikes WRF 

FACILITY LOCATION: 5581 Fairchild Rd, Crestview, FL 32539-6191 
   Okaloosa County 

NAME OF PERMITTEE: Okaloosa County Water & Sewer  

PERMIT WRITER: Allan Karrer 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FLA010181-006-DW1P/NR 
Application Submittal Date: November 3, 2009 

b. Type of Facility 
Domestic Wastewater Treatment Plant 
Ownership Type:  County 
SIC Code:  4952 

c.     Treatment System Capacity 

 Existing Permitted Capacity: 1.000 mgd  Annual Average Daily Flow 
Previously Permitted Increase in Capacity: 0.000 mgd  Annual Average Daily Flow 
Proposed Total Permitted Capacity: 1.000 mgd  Annual Average Daily Flow 

d.     Absorption Bed System Capacity 

 Existing Permitted Capacity: 0.300 mgd  Annual Average Daily Flow 
Previously Permitted Increase in Capacity: 0.817 mgd  Annual Average Daily Flow 
Proposed Total Permitted Capacity: 1.117 mgd  Annual Average Daily Flow 

f. Description of Treatment System 

The treatment plant is a membrane bio-reactor (MBR) wastewater reclamation facility (WRF). The treatment 
system consists of a headworks with screening, grit removal; peak flow by-pass facilities; a membrane bio-reactor 
(MBR) treatment process with aeration and anoxic basins; chlorine disinfection; effluent pump station; aerobic 
sludge digesters and holding tank; and an onsite generator.  Treatment facilities include: A 2.5 MGD capacity two-
train headworks, each train with a rotary drum screen, a grit removal system, a peak flow bypass pump and a 
common flow splitter box; a 0.5 MGD lined peak flow storage pond; a three-train MBR, each train with two 
anoxic basins with a total capacity of 60,223-gallons, two aeration basins with a total capacity of 248,000-gallons, 
two membrane filters with a total area of 97,920sq ft; two 60,764-gallon chlorine contact basins; two effluent 
pump stations, one after each chlorine contact basin;  two aerobic digesters with the combined capacity of 44,990-
gallons; and two sludge holding tanks with the combined capacity of 44,140-gallons.  Sludge is transported to the 
Arbennie-Pritchett WRF for further treatment.  

g.    Description of Reuse System 

A prior permit revision authorized expansion of the absorption field system to increase the total reuse capacity 
from 0.300 to 1.117 MGD. The expansion includes construction of ten (10) new absorption beds and the expanded 
system will consist of sixteen beds with a total area of 32.1 acres. The project is located at the southern end of Bob 
Sikes Airport, approximately at latitude 30°45'52.1 "N, longitude 86°31'09.4" W, Crestview, Okaloosa County. 

 



Bob Sikes WRF  FLA010181-006-DW1P/NR 
Page 2 of 4  Statement of Basis 
 
 
2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not discharge to surface waters. 

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to direct reclaimed water to Reuse System R-003, an absorption field system, based on the 
following:  

 
Parameter  Units Max/

Min 
Limit Statistical Basis Rationale 

Flow  (see note below) MGD Max 0.300 Annual Average 62-600.400(3)(b) & 62-610.810(5) FAC 
Max 1.117 Annual Average 62-600.400(3)(b) & 62-610.810(5) FAC 
Max Report Monthly Average 62-600.400(3)(b) & 62-610.810(5) FAC 

BOD, Carbonaceous 5 
day, 20C 

mg/L Max 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a. FAC 
Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 
Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

Solids, Total Suspended mg/L Max 10.0 Single Sample 62-610.510(2) FAC 
Coliform, Fecal #/100mL Max 200 Annual Average 62-610.510 & 62-600.440(4)(c)1. FAC 

Max 200 Monthly Geo. Mean 62-600.440(4)(c)2. FAC 
Max 800 Single Sample 62-600.440(4)(c)4. FAC 

pH s.u. Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

Chlorine, Total Residual 
(For Disinfection)  

mg/L Min 0.5 Single Sample 62-610.510 & 62-600.440(4)(b) FAC 

Nitrogen, Nitrate, Total 
(as N) 

mg/L Max 12.0 Single Sample 62-610.510(1) FAC 

Note: The permitted capacity for reclaimed water reuse system R-003 is 0.300 MGD AADF until completion of 
construction of the additional absorption beds.  After completion of construction the permitted capacity will be 
1.117 MGD AADF.  

Other Limitations and Monitoring Requirements: 

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Flow MGD Max 1.0 Annual Average 62-600.400(3)(b) FAC 
Max Report Monthly Average 62-600.400(3)(b) FAC 
Max Report Quarterly Average 62-600.400(3)(b) FAC 

Percent Capacity, 
(TMADF/Permitted 
Capacity) x 100 

percent Max Report Monthly Average 62-600.405(4) FAC 

BOD, Carbonaceous 5 
day, 20C (Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Solids, Total 
Suspended (Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Monitoring 
Frequencies and 
Sample Types 

- - - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of 
permit writer 

Sampling Locations - - - All Parameters 62-601, 62-610.412, 62-610.463(1), 62-
610.568, 62-610.613 FAC and/or BPJ of permit 
writer 

  



Bob Sikes WRF  FLA010181-006-DW1P/NR 
Page 3 of 4  Statement of Basis 
 
 
4.    DISSCUSSION OF CHANGES TO PERMIT LIMITATIONS 

The current wastewater permit for this facility FLA010181-002-DW1P expires on May 10, 2010.  The previously 
permitted treatment plant expansion to a treatment capacity to 1.0 MGD AADF has been completed.  

The previously permitted expansion of the absorption bed system is continued in this permit. The permitted capacity 
for the absorption beds is limited to 0.300 MGD AADF until completion of construction.  All previously permitted 
limits and monitoring requirements continue and remain unchanged with this revision. 

Chlorine Residual for Disinfection: 

The Chlorine Contact Chambers (CCC) consist of two identical basins and each basin can individually provide a 
chlorine contact time of 17 minutes at 2.5 mgd PDF; thus, each CCC can individually treat the entire WRF capacity.  
Each CCC discharges via an individual weir into a common basin which is the final effluent pump station.  All effluent 
parameters, except chlorine residual, are monitored at the effluent pump station.  Chlorine residual must be monitored 
at each CCC just before the discharge weir to ensure minimum chlorine contact time (CT) in each CCC due to the 
separate chlorination systems.  

Operator Staffing:  The permittee requested reduced staffing to a Class C operator 6 hrs/day for 5 days/week and one 
visit each weekend day: 

At a permitted capacity of 1.0 MGD: the facility is a Category I, Class B facility and shall be staffed at a minimum 
by a Class C or higher operator 16 hours/day for 7 days/week. The lead/chief operator must be a Class B operator, 
or higher pursuant to Rule 62-699.311(2)(a)1, FAC. 

With an electronic surveillance system monitored at Arbennie Pritchett WRF 24 hrs/ day 7 days/week this staffing 
may be reduced to a Class C or higher operator 8 hours/day for 7 days/week with the 8 hours/day of staffing 
occurring during the 8-hour period of greatest influent flow or water production.  The lead/chief operator must be a 
Class B operator, or higher pursuant to Rule 62-699.311(4)(a)2, FAC. 

At a permitted capacity of 1.0 MGD and when the daily maximum flow is less than 0.500 MGD: the facility is a 
facility is a Category I, Class B facility and staffing may be reduced to a minimum as follows:  

A Class C or higher operator 6 hours/day for 5 days/week and one visit on each weekend day. The lead/chief 
operator must be a Class B operator, or higher. [62-699.311(2)(a)1 and 62-699.311(8)(a)and (b)] 

At a permitted capacity of 0.300 MGD: the facility is a Category I, Class C facility and shall be staffed at a 
minimum by a Class C or higher operator 6 hours/day for 5 days/week. The lead/chief operator must be a Class C 
operator, or higher pursuant to Rule 62-699.311(2)(a)1, FAC. 

Capacity Analysis Report Submittal: 

The facility has completed construction of the treatment works expansion to a capacity of 1.0 MGD and the expansion 
of the absorption beds has been approved for a capacity of 1.117 MGD.  The following CAR requirement is consistent 
with Rule 62-600.405, FAC; it takes into account that the AWTP has been expanded and there is an approved permit to 
construct absorption beds expansion:  

The permittee shall submit a capacity analysis report to the Department when the three-month average daily flow for 
the most recent three consecutive months exceeds 50 percent of the permitted capacity of the treatment plant. This 
initial capacity analysis report shall be submitted within 180 days after the last day of the last month of the three-month 
period referenced above. The capacity analysis report shall be prepared in accordance with Rule 62-600.405, F.A.C. 